PROPRIETARY AND CONFIDENTIAL

THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF
CAPSTAN AG INC. ANY REPRODUCTION IN PART OR AS A WHOLE
WITHOUT WRITTEN PERMISSION OF CAPSTAN AG INC IS PROHIBITED

Push Blue Button
Until desired Code

Rev| ECR Description Date By

App

A |2223| Production Release 9/18/17/BLS

Enclosure Comes
Fully Assembled with
Top, Bottom, Gasket
Screws & Screen Print

. Place the 1/4" Bolts, Washers & Nuts
in Small Polybag, tie to Hole on Enclosure

Disassemble Box
Insert Board into
Box, Reassemble

Set Code Here

Leave Screws Loose

6 709031-911 Hex Nut 1/4-20 Nyloc 2
5 | 625028-001 [Washer, Flat, 1/4" 4
4 709031-910 [Bolt, 1/4-20 x 1-1/4 HHCS 2
3 709031-203 | Screw, 6-9 x 5/8 Plastite 6
2 118640-211 Board, SIM 1
1 118640-210 |Assembly, Enclosure, SIM Box 1
Item| Part Number Description Qty
@GpCapstanAG
oo [BLS /1877 Assembly
ot SIM Control Box
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